



FLUOROPON®

CERTIFIED LABORATORY
TEST REPORT

100% Humidity

HUMIDITY

| | |
|------------------|---|
| TEST PROCEDURES: | HUMIDITY TEST RUN FOR 3000 HOURS AT 100° F, PER ASTM D 2247. APPARATUS A1 |
| PRODUCT TESTED: | VALSPAR FLUOROPON COATING ON GALVALUME® SUBSTRATE WITH CHROME PRETREATMENT AND CHROME PRIMER |
| TESTS RESULTS: | ACCEPTABLE |
| FIELD: | TEST RATING OF 10, NO BLISTERING, CRACKING, CREEPAGE, OR CORROSION PER ASTM D 1654 |
| SAMPLE NUMBER: | 433B173 |
| LOCATION: | THE VALSPAR CORPORATION FT. MYERS, FL |

The VALSPAR CORPORATION certifies these tests to be true and accurate and performed by our laboratory.